
I
I

{



GRAVELY LAWN AND GARDEN

COMPACT RIDING TRACTOR

Model Number 816 (18803E1)

To continue its program of quality and design improvement, 
-the

manufacture reiert'es the right to change specifications, design

or prices without notice and without incurring obligations'

ETGRA/ELY
A DIVISION OF CLARKECRAVELY CORPORATION

1 GRAVELY LANE
CLEMMONS, NORTH CAROLINA 27012

'v



HYDRAUTIC SYSTETIil

w

ln
(Y)

\,\,\ / ,-.--/\\ ./ \/\
\o,".\ -J

,,JFS

,a--!\

c

cD--/ . \., \. ./
(t -1

' 
" 

, € "''\' ,'\ F

' g-"i f . ,. 'V'1 / b\ \ ' .',, ,''l ;,,,

Ag [,;) ':\ ---'t/ "'\:+v/ \,

tt*-t''I'Y<i
;\ -7

( U.llFr---c'l
/3N/

"V I /( ?w# (/_ x#



9

J

ITEM NO.

1
2

3
4
5

6
7

8

9
10
11
I2
13
I4
15
16
T7
18
19
20
2I
))
23
24
25
26
27
28
29
30
31
5t
33
34
35
36
37
38
39
40
4L
42
43
44
45
46
47

PART NO.

18799P1
18797P1
18809P1
12626P1
18798P1
18807P1
18808P1

27 L089
L8422PI
18813P1

42637 0

18816P1
18817P1
18818P1
19161A1
780r22

9 4L94s4
19167P1
I8822AL
1111lP 1

11112P 1
18830P1
18826P1
T9 47 IPI

18 01 81
435507

I8827PL
1 88 29P1
18828P1
18825P1

L20392
180050

1916 5P 1
19166P1
18843P1
18833A1

L2L224
1 8 836P1
!32848
190254

19 413A1
LI?6IPL
18845P1
20955P1

4s6004
12 0 910
167 2s7

DESCRIPTION

Ring, Retaining N5000-I37
Shaft; Hyd-Punp
Ring, Retaining 5100-59
Beaiing, Ball .590 x 1.3780 x .433
Spacer
Spacer
Gear, Hyd-Pump
Key, Woodruff #2L3
Gasket
Pump, Hydraulic
Screw, Cap 3/8-L6 x 1 Ilex Socket Hd
Adapter
Adapter
Adapter
Tank, Weldment Hyd
Bolt, 3/8-L6 x 1 Hex Hd
Locknut , I/ 4-20 Washer Insert
Adapter
Lift Lever Shaft Weldment
Bushing, Pivot
E-Ring, No. X5133-98 Truarc
Shaft Hydraulic Cylinder
Adapter
Cylinder, Hydraulic
Bolt, I/2-L3 x 2 Hex Hd
Locknut, I/2-I3
Adapter
Adapter
Adapter
Valve, Hydraulic
Flatwasher, 9/32 x 5/8 x .065
Bolt, L/4-20 x 2-3/4 Hex Hd
Line, Return (Valve to Tank)
Line, Hydraulic (In) (Tank to PumP)
Line, Hydraulic (Out) Valve to Punp)
Rod, Weldment Hyd Valve
Pin, Cotter 3/32 x 1

Rod, Hydraulic Control
Screw, Mach 10-24 x 1 Rd Hd
Nut, Lock lt4ach L0-24 Washer Insert i{ex
Stick, Dip Hydraulic Tank
Knob, Adjusting Control
Hose, Hydraulic
P1ate, Control Cover Hydraulic
Locknut, 3/8-16 Washer Insert
Screw, Mach 10-24 x 3/4 Rd Hd
Screw, Tapping I/4-20 x L/2 Pan Hd

V



v

L)
0i -

\-Y^

R.\t" b\\ rr

\
J\*

o€

a

'. z'+.\ '\-
- r<-- )'.- -\-v-

". 
6 i-,= . ,t.

:-,a '=+b ;..i --r
L\e s r

.t
V. ::J\L '/

0

," Vo

+.o Y ,i'e - <-h nl /o 1 R.2l _ _ _e://-t

o'
o\\)
6_€

dn

'-\l)



\y

ITEM NO.

1
2
3
4
5
6
7
8
9

10
11
L2
15
L4
15
16
L7
18
19
20
2T
22
23
24
z5
26
27
?,8
29
30
31
32
33
34
35
36
37
38
39
40
4T
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56

PART NO.

18427PL
18 517P 1

4s447 s
120382
1B 012 8

1834lP1
18342PT
18346P1

103909
18343P1
18344P1
19599P1

L20396
19 59 8P1
r80L24

18347P1
r80L7 7

1102lP1
11009P1
4s4668

207 7 ZPr
207 7 sPL
207 7 sPL
94r7923
r2r223
4 46L7 9
L24892
126227
456004

T8379PT
18380P1

T7 7923
LTZ6SPL
LIs29PL

1817 0 0
11058P1
19062P1
18 40 3P1
9 4LL027

L2L222
L20394

9415571
r02623

.r20238
18 018 8
t20390

11074P1
435507
1380 78

18390A1
18485P1
LOLT 4P2

L24552
1859 5P1
LL?TOPL

DESCRI PT ION

Engine , L6.5 HP Onan CCKA
Adaptor, Engine (Onan NB CCKA Engine)
Seal, 0i1 Onan Eng. AdaPtor
Screw, Cap 3/8-L6 x L-3/4 Hex Socket Hd
Washer, Lock 3/8 Sp.
Bolt, Hex 3/8-16 x L-3/4
Bearirg, Thrust
Bearing, Thrust Race.
O-Ring 3 x 3-3/L6 x 3/32
Key, Woodruff L/4 x l-T/ 8 Soft No. 18
Gear, Spur and Bevel Input
Ring, Retaining
Flywheel, Aux. Model 816
Washer, Flat 17/32 x I-L/16 x .095
Bolt, Special 7 /L6-14 x 5

Bolt, Hex 3/8-L6 x L-T/4
O-Ring 2-T/2 x 2-3/4 x I/8
Bo1t, Hex L/2-L3 x L-L/Z
Bracket, Brake Pedal
Pedal, Brake R.H.
Pin, Spring 3/L6 x L-I/4
Bracket
Rod
Washer, Nylon
Pin, Clevis l/4 x 1.5
Pin, Cotter L/L6 x .75
Washer, Flat L/4 x L/2 x .049
Nut, Jam 3/8-16 Hex
Bolt 3/8-L6 x 3/4 Rd Hd Sq Nk
Nut, Lock 3/8-16 Washer Insert Hex
Rod, Brake
-,Clevis, .3 /8-24 Adjustable
Pin, Cotter I/8 x 3/4
Spring, Ext Type 5-L/2 x .50 x 20 Rate
C1ip, Spring

'Bolt, Hex T/2-20 x L-L/2
Nut (Rim)
Lever, Fwd-Rev. rLink, Fwd-Rev. Shifter
Lube, Fitting L/4-28
Pin, Cotter 3/32 x .75
Washer, Flat L3/32 x I3/L6 x .065
Pin, Clevis 3/8 x 1.551
Screw, Set T/2-13 x 2 Cup Pt.
Nut, Jam L/Z-L3
Bolt, Hex I/2-13 x 2-3/4
Washer, Flat 9/L6 x L-3/8 x .109
Bushing .505 x .749 x L-7/L6
Nut, Lock L/2-15 Washer Insert Hex
Pin, Clevis 3/8 x .948
Shaft, Clutch Weldrnent
Spacer .760 x 1.00 x .540
Bushing
Key, Woodruff 3/L6 x 1 Hard No. 13
Arm, Rev. Clutch
Ring, Retaining

\y



itl

lii
tl

i

i

lri

ITEM NO.

57
58
59
60
61
62
63
64
65
66
67
68
69
70
7L
72
73
74
75
76
77
78
29
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99

PART NO.

18396A1
1 8464P1
TL7 7 9PT

180 0 91
L20393

9419455
I 8400P1
r24925

1 83 80P1
11860P1
1840 lP1
1838lP1
18382P1

180 0 81
9419454
1838341
18419P1
18365A1
1 8568A1
1837lP1
L837 ZPL
18373A1
206624r

13 718 5
11096P1

L8007 7
18386P1
18387P1

138086
1569lP1
18388P1
18589Pl
1171 8P 1
L0862P2
110 7 8P1
IL297PL
10670P1
190 8 7A1

1800 79
L202L4

10866P1
14 413 8

L9347PL

DESCRIPTION

Bracket Weldnent
Plate
Spring, Comp Type 1 x .78 x 338 Rate
Bolt, Hex 5/16-18 x 2-L/2
Washer, Flat LL/32 x lL/L6 x .065
Nut, Lock 5/16-18 Washer fnsert Hex
Rod, Fwd Clutch
Nut, Jam 3/ 8-24 Hex
Clevis, 3/8-24 Adjustable
Pin, Hair Cotter
Rod, Rev. Clutch
Cam, Brake
Rod, Brake
Bolt, Hex L/4-20 x 5/8
Nut, Lock L/4-20 Washer fnsert Hex
Clevis Weldnent
Pin, Clevis 3/8 x 1.840
Shaft, Cross Weldrnent
Arm, Shifter Weldnent
Lever, Shift
Spring, Cornp Type 2-3/4 x .625 x 34 Rate
Control, 2 Speed Assenbly
Control, PTO
Pi-n, Cotter I/ I x 1
Bracket, Cross Shaft
Bolt, Hex 5/L6-18 x 3/4
Rod, PTO
Yoke, T/2-20 Adjustable
Pin, Clevis L/2 x L.2T3
Pin, Hair Cotter
Rod, 2 Speed
Rod, Shifting
Pin, Clevis 3/8 x
Decal, Air Cleaner
Grip, Hand Lever
Knob, Shift Lever
Knob, Control
Shield, Weldment
Bo1t, Hex 5/16-18
Washer, Lock 5/L6
Nut, Conduit 1 In.
Elbow, Pipe 1 In.
Pipe, Exhaust

1.093
fns truct i ons

x1
Sp
Pipe

45 Deg



WIRING DIAGRAM
816

HEAD LIG H TSv

.y

Y
z
o.

6-',"
NEG POS

12 V BATTERY

RED

BTACK

BTACK

IGNIT IO N
SWITCH

ORANGE

FWD REV INTERLOCK
SWITCH

STARTER
MOTOR

YE ttow

I i'illi- t
oI rusr z

LIGHT
swrTcH

rAc

v
I

lo

OIL [A.M P

INDICATOR

PTO INTERLOCK
swlTCH

WIRE
NUT

IGN IT IONio,,"''w lllillllliffil
;qfr1

*i[, trGHT BtYj.--o- --1, U
NUT U; 1<: .q

:=__-:.=l 
HL_jtI_-___J

ENGI NEJ

WIRE
NUT

FUSE

cTGARETTE i

LIGHTE R 
i

@- 
BRowr* ---'

\y



/ 't 121
eltr, ./

ni'\d,F"','
rIh

, $ c-t

\,"1?
')t'

I
i.-

90

{q'
103

'-t1-i4'!/ 
,u

'+e E E*io
il.Fu'

I 140JU ./ -r---pn'd
*;, l{ i3 -rw -J,. l$.Lffi6r"i. .' 1? t ioj{ &.a ., oo

: , Sge 57/ ^') ^' ';/-/^<-; ., oe!/-I" "1 );ij,_ +z-@
/ :. 59:--.. - ,,=.. : .-J \ ^95Y he 

\ '- 
. 50€ =61;2

urJ!], oi vaz-o+to:Y
^ .1-J' 

..u0 -;

s34 . ./ ---
n',^ \e-;1$'.^ = 

''' *
d'r y-: ris -- "yr"- ta- 1==

.T',"X&t'\-:: '^Y ;?s ' -is
E>rlR, ,--.-\:9,q.X:2 R 

t"T'

%'')"riXD€;v,{\ n€lf '.q ("

7.

9. \\ .i(q.

i, P,f Iil "
L 
(-:.---- 

'\, ' \, -:){ 
a (

--lJ, t-

-'Ul,

.r$}, 
=--- 

r\i.' ('V,

' 
i ,; -R)-v-j $ll a -1-'* \l 

',.

< |-.il,r-^. 
\t+ \'-- 

-) 141
Y.



\r/

.aa'

\

..,t

:</\)
27-'-

27

s
3l

)Z--!-- ..'
' "\, r-t .,,

)l ,/.'

ls4

r'
ttt-z1a

:,P

41ss$76;
i-- --5+xP Ksry35

a----l\
e*." ).

32

170

41

v

_,j/-,' -=>\\./ z4<r,/if-t'

30*
/^\
\ /

40

171

a
a.\ 1:io

t\..1

o%



ITEM NO.

1
?

3
4
5
6
7
8
9

10
11
L2
L3
I4
15
16
I7
18
19
20
2L
22
23
24
25
26
27
28
29
50
3T
32
33
34
35
36
37
38
39
40
4I
42
43
44
45
46
47
48
49
50

PART NO.

19690P1
206s1A1
18652P1
I 4Lr027
9 4110 31
18785P1
18 46 3A1
18461P1
9 4L8692
19864P1

27 L7 8r
4s600 7

10969P1
180079

9419 4s s
20500A1

18017s
18358A1
11307P1

574lP1
11308P1

45 4666
180126
456004

1836lP1
I836ZPT

180124
204s3Ar

18017 3
t8017 7

435507
18 0179

19260P1
L20396

18820P1
205024L

4 51519
14718P1
T9I7 2PT
1040 5P1
18052P1

187184
18055P1
20 660P1

180 0 21
209 16P1

L07 354
14882P1
L7 822PL

124829

DESCRIPT ION

Bracket, Control Cable
Frame, Main lVeldment
Axle, Steering i,
Lube Fitting , L/ 4-28
Lube Fitting, l/4-28 45 Deg. Elbow
Cap, Front Axle
Pin, King Weldnent
Arm, Tie Rod
Nut, Lock 5/8-11 Washer Insert Hex
Tube, Axle Pivot
Bolt, Hex 3/4-I0 x 4-T/2
Nut, Lock 3/4-L0 Washer Insert Hex
Casting, Gri11e
Bo1t, Hex 5/16-18 x 1
Nut, Lock 5/16-18 Washer Insert Hex
Shaft, Cross Weldment
Bolt, Hex 1/2-I3 x L-I/4
Support, Fender Weldrnent
Spring, Comp. Type L-4L/64 x .97 x :..1-7 Rate
Cap, Valve Spring
Pin, Spring Mounting
Pin, Spring L/8 x L/2
Bo1t, Hex 3/ 8-16 x L-L/z
Nut, Lock 3/8-16 Washer Insert Hex
Strap, Frame Extension
Bracket, Fender Hold Up
Bolt, Hex 3/8-16 x L-l/4
Drawbar Weldnent tBo1t, Hex 1/2-13 x 1
Bolt, Hex f /2-I3 x L-I/2
Nut, Lock I/2-13 Washer Insert Hex
Bo1t, Hex I/2-I3 x L-3/4
Bushing, Pivot Casting
Washer, ffat L7/32 x L-L/L6 x .095
Strap, Rear Hitch
Hitch, Rear Weldrnent 816
Nut, Jan 3/8-16 Hex Heavy
Bo1t, Special 3/S-16 x 3 Hex Hd
Strap, Locking
Pin, Hair Cotter
Hub, Wheel
Key, Woodruff L/4 x 2-L/ 8 Soft No. I27
E-Ring No. X5133-118 Truarc
Bracket, Switch
Bolt, Hex I/4-20 x 7/8
Swi-tch, Interlock
Nut, Stamped 9/16-18 7/8 Hex x .20
Castitg, Steering Box
Screw, 3/8-16 Soc. Hd. Shoulder SP.
Nut, Jam 3/8-16 Hex

e



v'

ITEM NO.

51
52
55
54
55
56
57
58
59
60
61
62
63
64
6s
66
67
68
69
70
7T
72
/3
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99

100
101
L02
103
104

PART NO.

19085P1
L9 447P7
L367,7Pr
18697P1
IT?7 OPT
148 89P1

L20396
14891A1
18699A1
18700P1

180082
106751

14890P1
102896
180081

11130 P 1
L8007 7
I20393

18 416P 1
18420P1
11860P1
18573P1

180 018
9 4L9 454
1909 2P1
1569lP1
1909lP1

138086
18449Pl
L27 44P]-
11654P1
11653P1
149 49P1
18866A1
18864P1
11768P1
20889P1
1"5823P1
11334A1

6915P1
4s4646

11050P1
12038s
1599 47

11286P1
11289P1

7 33IPI
159920

TI7 63PT
19521P1
20890P1
10 89 6P1

7 2I6PI
10629P1

DES CRI PT ION

Gear, Helix
Column, Steering
Nut, Lock Esna 3/8-24 Light Thin
Spacer, .760 x 1.060 x .105
Ring, Retaining
Gear, Spur
Washer, Flat L7/32 x L-I/I6 x
Sector Weldrnent
P1ate, Steering Weldment
Cover, Steering Plate
Bolt, Hex 5/16-18 x I-3/8
K"y, Woodruff 3/16 x 3/4 Soft No.
Pitman Steering
Screw, Set 3/8-16 x 1 Sq. Hd.
Bo1t, Hex 5/16-18 x L-I/4
Rod, Tie Assembly
Bo1t, Hex 5/16-18 x 3/4
Washer, Flat TI/32 x L1/L6 x .065
Strap-Fender Hold-Up
Pin, Clevis I/4 x .406
Pin, Hair Cotter
Tray, Battery
Bolt, Hex f/4-20 x 5/e
Nut, Lock I/4-20 Washer fnsert Hex
Rod, Lift
Pin, Hair Cotter
Yoke, Adjustable
Pin, Clevis I/2 x 1
cap
Bolt, Hub 7/16-20 x
Cover, Foot Board
Cover, Foot Board
Pad
Hitch, Rear Weldment
Pin, Hitch
Tip, Rubber
Cab1e, Battery
Bo1t, Special 5/16-18 x 12
Ref lector, Larnp Assenbly
Terninal, Sta-Kon (RB44)
Lamp No. I073
Clip, Light Mtg.
Washer, Flat 3/L6
Screw, Mach L0-24
Clip, Wire
Pane1, Front Light
C1i-p, Speed
Screw, Mach 10-24 x I/2 Pan Hd
Nut, Wire
Line, Fuel L.H.
Hose, Fuel f1 In.
Line
C1amp, Fuel Hose
Tie, Cable

095

9

v .2L3

3/ 4 (Special)

x 9/16 x .049
x 3/+ Pan Hd

9



ITEM NO.

105
106
107
10 8
109
110
111
r12
113
1r4
115
116
1r7
118
119
r20
r2t
I22
r23
124
725
IZ6
127
r28
r29
130
131
r32
733
L34
155
136
137
138
139
140
r41.
t42
143
744
145
746
t47

NS
148
r49
150
1s1
I52
153
154
155
156
I57
158
159
160
161
l-62
L63
164
165
166
r67
168
169
170
t7L
172

NS

PART NO.

L097 7 A1
1201lP1

120388
IT337PT
18587P1
14511P1
207 STPL
T8207PT
18585P1
18586P1
18570P1
II332AT
17 12 4AT
1489 3P1
207 49PI
7T7 7 3PL
T77 7 zPI
I777 4PL

1815 66
9 4IL62I
19 6 89P1
I57 52PI
7017 4P2
2027 3P7
TI7 7 7PI

180020
r20392

I8522PT
12037 5

69 80P1
7 27 4Er

12386P1
1TO27PI
10413P1
20955P1

t67 257
14897P1
72383P1
18s63P1
11057P1
15707A1
1819 7P1
1913 5? 1
19 136P1

160515
11989P1

7 289Pr
1113 8P 1
19086A1

r2039 4
1816 3 7

17 837P7
11552P1
7934rP]-

1310 16
126485

20 49gPr
19448P1
11190P1
1119lP1
18442A1
18445P1
t8447PL
18446P1
11194P1
1119lP1
1119 5P1
11705A1
18448P1
T87 O2AT

DESCRIPTION

Cowl Instrunent Panel Weldnent
Deca1, Instrument Panel
lVasher, FTat 7/L6 x I x .083
Switch, Light
Nut, Special Culver Sterns No. L4173
Lamp, Indicator Assembly
Bu1b, 0i1 Lamp
Switch, Ignition
Nut, 5/8-32 Hex Jam Indak 83033't{asher, 5/8 Int Tooth Lock Indak No. 85019
Key, Ignition Switch Indak
Lighter, Cigar
Holder, 30 Amp Fuse AssenblY
Fuse, 30 Amp Acc. 30
Harness, Wiring
Knob and Lever AssenblY
Washer, Friction
Washer, Spring
Bo1t, Hex I/4-28 x 3/4
Nut, Lock 1/4-28 Plug Insert Hex
Conduit Assenbly
Contro 1
Bushing
Ring, Retaining
Grommet, Plastic
Bo1t, Hex I/4-20 x 3/4
Washer, Flat 9/32 x 5/8 x .065
Bracket
Nut, Hex I/ 4-20
Cab1e, Ground
Battery, 12V
Hook, Battery
Bracket, Battery Hold Down
Nut, Wing I/4-20 Washer Insert
P1ate, Control Cover HYdraulic
Screw, Tapping 1/4-20 x I/2 Pan Hd
Moulding
Tank, Fuel
Fuel Valve 90 Deg Reverse Flow
Insert, Mesh Gri11e
Hood Assernbly
P1ug, Bumper
Decal, Hood L.H.
Deca1, Hood R.H.
Screw, Mach L/4-20 x l/2 Pan Hd
Deca1, Electrical Systen Usnisg
Cap, Gas Tank
Bushi-ng, Rear Fender
Fender, Rear Weldnent
itrasher, Flat 13/32 x 13/16 x .065
Bo1t, Hex 3/8-24 x I
Reflector, Red Safety

\_,

lq

Bumper, Stem
Seat
Washer, Flat 2I/32 x 1-5116 x .095
Bo1t, 1/2-13 x I-I/4 Rd Hd Sq Nk
Pin, Clevis 5/8 x 1.125
Wheel, Steering
Tire, Front 16 x 5:50-5
Valve Sten AssemblY
Whee1, Asm Front 400-800 Model Tractor
Bearing, Cup LM 11910
Seal
s""ii"g, Cone LM11949 V-
Tire, Rear 23 x 8:50-12
Valve Sten Assenbly
Rim Weldnent
Wheel Assenbly Rear 400-800 Model Tractor
Spacer
C-over, Steering Plate ltteldnent



/'6a)

@o-/
NI\o-\

t /-l\
) --l (c-}\_--
\E\w.\1 \i\ ,/

6s
T- A.-I

\/.* 
"

,,3 {

*w;'
I iibff \6

g

v

7
i

w

a/

'/frSwrr'eff.x^9ffi^q,R*- L-
/-
:F\

- :-+/\v/
\t/,/+o-.\g ,/,/ dc{Y1 lrc{
//

?\o.\o

>,{-p6/

I



rryM N0_:_

1

2

3
4
5

6
7

8
9

10
11
I2
L3
I4
15
16
I7
.18

19*20
e2I

??
23
?L
25
26
27
28
29
30
3l
71

33
34
35
36
37
38

39
40
4T
42
43
44
45
46
47
48
49
50
51
52
53
54
55
s6
57

PART NO.

179 10A1
17 9IzPI
77 9r3P1
17 9I4PI
14640A1
17915P1
18872P1
L7 917PI
18024P1
1 79 19P1
19538P1
17 924pL
17 922PI
9418692
17 923PT
17 925PI
17 926Ar
L7 9 29PT
9 42L202
207 6IAI
207 62Ar

4s6390
L9 47 zPI
18200P1

72L664
27 430I

17 936P1
I0387 7

I 4217 43
77 937 Ar
17940A1
1 80 1BP1
17 9 43PI

27 r0 89
L7944PI
17945P1
17 9 46PI
17 947 AT

17949P1
43r7 87

179s1P1
15733P1
T7 9 52PT

124549
17953A1
17 I 49P7
17957P7
17958P1
14998P1
17225P1
179s9P1
17960A1
1 79 63P1
17964pr
17965P1
17 966PL
17 967PT

DESCRI PT ION

Case, Transmission Assenbly
Bearing, Needle 1 x L-L/4 x 3/4
Bearing, Needle 3/4 x I x 3/4
Bearing, Needle 5/8 x 13/16 x 3/4
Bearing Assembly 1.0000 x 1.9800 x L.2430
Bearing, Ball 1.968 x 3.1-49 x .629
Ring, Retaining N-5000-315
Sea1, 0i1
Hub, Clutch
Ring, RetaininS'sroo- rgo
Shaft, PTO
Spacer, 1.060 x 1. 250 x
Gear, Spur PTO 10 DP 56
Nut, Lock 5/8-11 Washer
Sea1, 0i1
Bushing,2-Speed
Shifter Weldment
Arm, Shifter
Pin, Spring 3/16 x 1
Fork., Rail, Shift Weldment
Fork, Rai1, Shift Weldment
Pin, Spring 7/4 x 3/4
Cap, Pipe I/2 NPT
Pin, Interlock
Nipple, Piue I/2 x 2-7/2
Ba11, SteeI 5/16
Spring, Comp Type I-I/2 x .30 x 26 Rate
P1ug, Pipe L/8 In Sq Hd Steel
P1ug, Cup 3/8
Shifter Weldment
Shifter l{eldment
O-Ring 5/8 x 3/4 x 7116
Bus hing
Key, Woodruff I/8 x 3/8 Hard No. 2I3
Arm, Shifter
Arm, Shifter
P 1ug
Reverse Gear And Bearing Assembly,
3.6 DP 36 Teeth x .350
Bearing, Needle 3/4 x 1 x I/2
Key, Woodruff 3/16 x 5/8 Hard No. 61
shaft , PTO, clutch
Ring, Retaining Eaton 32I-I
Cup, Clutch
Key, Woodruff 3/76 x 3/4 Hard No. 9
Cone, Clutch Bearing Assembly
Bearing, Needle 3/4 x 1 x I/2
Cup, Clutch
Spacer, PTO
Bearing, Thrust Race Torr TRC-1220', .090 Thick
Bearing, Needle Thrust, 1.002 x 1.552
Bearing, Thrust Race Torr TRC-1625
Shifting Co11ar Assembly
Throw-Out PTO v
Spring, Comp. Type 5 x 1.50 x 200 Rate
Gear, Spur PTO 10 DP 22 Teeth x I.200 Std
Ring, Retaining I-3/8 Eaton 340
Bearing, BalI 7.378 x 2.440 x .551

.4s0
Teeth x .750 Std
Insert Hex



ITENI NO. PART NO.

18857P1
1BB5BA1

9660P1
17 97 3PI

180079
L20214

17 97 4PT
149 B 7P1
14988p1
14995P1
149 B9P1
9 4Ir0s2
199 s 7P1
199 s6P1
17984P1
19953P1
1 79 B0p1
199 54P1
19952P1
12667PI
199s5P1
20s15P1
20514P1
17986P1
17 9 87PL
19340P1
1 79 89P1
15115P1
15118P1
17 99 ?Pr
17993P1
17995P1
17 997P1
19555P1
17999P1
1 800 0P1
20 448P7
11135p1
180 03P1

67 42Pr
II223PT

67 4Ipr
20447Pr
117989

18006P1
18007A1

18011P1
18015P1
18016P1
18017P1
18019P1
1127 0pI
18020A1

1 B0 89P1
20755A1
18022Ar
11063P1

5B
59
60

_I

DESCR] I,T ION

Gasket, Front Cap
Cap, Bearing Assembly
Bearing Torrington B-128 (B-128-0H)
Sea1, 0i1
Bo1t, Hex 5/16-18 x 1
lVasher , Lock 5 / 16 Sp .
Shaft, Sliding Gear
Ring, Retaining Eaton
Gear, 8 DP 16 Teeth x
Gedr, Sliding
Gear, Sliding, 10
1/4 Lube Fitting,
Ax1e, Bevel Gear
Cap, Diff. , End
Bearing, Ball 1.S78 x 2.834 x.669
Gear, Beve1, 6/B Dp ZZ Teeth x .800Ring, Retaining 5160-98
Pin, Spider Pinion
Pinion, Bevel
81ock, Drive
Gear, Final Drive, 6.IZS Dp 49 Teeth r 1.5
Bo 1t , I'lex
Nut , Ilex
Pinion, Final Drive
Gear, 8 DP 30 Teeth x .7S0
Bearing, Thrust Race Torr TRA-Shaft, Splined
Gear, 10 DP 30 Teeth x .500
Gear, 10 DP 20 Teeth x .600
Gear, 10 DP 16 Teeth x .750
Spacer, 1.057 x 1.250 x .550Shaft, Splined
Shaft, Splined

L625, .030 Thick

Gear, 10 DP 36 Teeth x .500
Spacer I.027 x 1.125 x .4Sz
Bearing, Thrust Race Torr TRC-1018, .090 ThickShaft, Splined Rev. Clutch
Ring, Retaining 5100-75
Gear, 10 DP 16 Teeth x .750 Standard.Bearing, Thrust Race Torr TRB-IZZ0, .060 ThickBearing, Needle Thrust Race, . 030 ftrictBearing Needle Thrust .7SZ x I.240 x .078Shaft, Splined Fwd Clutch
Key, Woodruff S/16 x I-I/4 Hard No. 19Gear, Beve1, 10 Dp 25 Teeth x .g}Zs
Gear And Bearing Assernbly, 10 Dp 16 Teethx 1.750
Gear, Spur, 2 Speed, 10 Dp 36 Teeth x .750Spring Comp Type I-I/ 4 x . J0Yoke, PTO
Shaft, pTO yoke
Lever, PTO

Birg, Retaining SlSS- 7S
Gear, Idler Asiembly, (S.6 Dp 36 Teethx .350) (1.6 llp 16 Teerh x .350)Pin, DoweI 3/8 x S/g
2 - Speed Shi f t Rai 1 I\Ie ldment
Trans. Cover Assenbly
Bearing, Needle 3/4 x 1 x S/+

61
62
63
64
65
66
67
68
69
70
7L
7')

73
74
75
76
77

-.*7 B

79
80

-. 81
82
B3

_84
s',3;

-87
B8
B9
90
91
92
93
94
95
96
97
9B
99

100
101
702
103

104
105
106
I07
108
109
110

111
II2
113
714

329 -I
.850

DP 36 Teeth x .594
_ ?q'_ Elbow (Bt6 Only)
Di ff



\r/

]-n.
1

\t

Gear And Bearing AssenblY
Gasket, Trans. Cover
Bolt, Hex 3/8-16 x I-3/8
Bolt, Hex 3/8-16 x 2-L/4
Nut, Lock 3/8-16
Retainer, Axle Brg. L.H.
Bearing, Ball 1.250 x 2.250 x .500
Ring, Retaining N- 5000 -ZZs
Gasket
Bo1t, Hex L/2-I3 x 3-L/4
Seal , 0i1 Axle
Sea1, Oi1
Drum, Brake
E-Ring 5T33-62 Truarc
Band, Brake Assernbly
Bushing .530 x .750 x 2.06
Washer, Flat 17/32 x I-L/16 x .095
Bolt, Hex L/2-13 x 2-3/4
Sea1, 0i1 (Clutch) C/R 763L
Stud
Clutch Disc AssenblY
Spring, Be11evi11e
Shirn (.030) Fwd-Rev Clutch
Bearing, Ball 1.574 x 3.L49 X .708
Washer, Ptat 5/L6 x 47/64 x .065
Ring, Retaining 5100-156
Spring, Comp Type 1. 0 x . 80 x 36 lbs
Cam, Clutch
P1ate, Clutch
Ro11er, Clutch
Pin, Clutch
Nut, Lock 1/Z-20 Washer fnsert Hex
Elbow, I/2 90o Street
P1ug, Pipe I/2 In Sq Hd Steel
Cap (816 0nly)
Bearing (816 Only)
Plug, Pipe 3/8 In Sq Hd Steel
Retainer, Axle Brg. R. H.

I]'EM NO.

115
- 116
I17
118
119
r20
IzI
r22

---.L23
124
r25
t26
I27
128
L29
130
131
132
r33
134
135
136
r37
138
159
140
141
I4Z
r43
L44
145
r46
L47
148
L49
150
151
15z

PART NO.

18025A1
LgO27PI

18012 5

180132
456004

18810P1
1 80 29P1
18812P1
18030P1

180191
180 3lP1
15137P1
15143P1
180 53P1
1816 2A1
1816 5P 1
r20396
18 018 8

18035P1
18036P1
20 449Ar
1804lP1
18548P1
18042P1

120586
18043P1
20444Pr
19065P1
18047P1
1 8166P1
1816 7P 1

190 171
108686
103880

L587 2PL
L8977PT

103879
18 81lP 1

DESCRI PT ION

v


